RESERVE BANK OF INDIA
www.rbi.org.in

ffaer smizur ==
3% & AR & P13, Hradt # A I Ruaer (EAdtR) Menfiet & a1y 30 fear

oier ufa fo (Fuaeh) amer ara daw diecie wie @adit) o1 fewms, smyfd, T,
Tt&ror R HHIfAT

YR Roid 95, B, § & AP BT, Bl H A SR Nuaex (@HaSR) Wit &
7Y 30 forall citer Ufd o (@@ uerel) &maT & Tl dlcdic Wi (et & fesg, smgfd, RiTa,
e 3R s ¥ fore §-Ffaer g1 @)-urfta fAifaer smifya swar g1

s‘-ﬁrﬁaﬁq\%ﬂs@rw%‘:

T [3Rfeas RSN /PI AT HRATAT/IUS]/1/25-26/521/5

&t | em e am d & AfEIN & S, Bt 7 v I Ruaer
(EHEIR) U & 1y 30 fbel aiex ufa o=
(PUTS]) &Hdl aid Hldel ¢lede Wic (@) @l
f&ome, amufd, wrar, wiermr 3R e

SBEREERCIECESRN ¥41,00,000/- (ST Afgd)

81 | fAfaer &1 & iwr THUGCI Uicd & A199H ¥ 3- AU @it 3R
[...]
i) | The Engineer-in-charge reserves the right to refuse or to
accept the Running Account bill, if any of the document as
above is not submitted along with the bill.
iii) | Once the bill is received along with all the required documents,
the Engineer-in-charge shall arrange to process the bill and the
payments due to the contractor shall be released through
NEFT within the specified period for honoring the certificates.
iv) | After completion of work and completing all the contractual
liability, the measurement sheets shall be signed jointly by the
contractor or her / his / their authorized representative and
Engineer-in-charge or his authorized representatives. The
contractor shall then submit the final bill to the Engineer-in-
charge. The final bill shall necessarily be submitted along with
the following documents:

a)| Signed measurements, as specified in the General
Conditions of Contract.
b) | Copy of last progress report, evidencing the completion of
work.
c) | Test certificates / reports of any material considered for
the first time in the contractor’s bill.
f) | Checklist indicating validity of the labor license, all the
Insurance Policies, PBGs etc.
g) | Documents evidencing the price of materials (e.g. Tax
paid vouchers etc.) considered in the bill where ‘Basic
Rates’ / ‘Basic Prices’ are mentioned, as applicable.
h) | Delivery challans for the materials.
) | All the required documents of Guarantees / warranties
(e.g., water proofing and electrical equipment etc., as
mentioned in the specifications of respective item).
K) | ‘No claim’ certificate by the contractor except as included
in the final bill.
[) | Completion plans / drawings / details as specified in the
General Conditions of Contract.
v) | The Engineer-in-charge reserves the right to refuse to accept
the Final bill, if any of the document, as above, is not submitted
along with the bill.
vi) | Once the final bill is received along with all the required
documents, the Engineer-in-charge shall arrange to process
the bill and the payments due to the contractor shall be
released through NEFT within the specified period for honoring
the certificates. No revised final Bill shall be considered by the
Employer / Bank.
vii) | All statutory deductions shall be made from the payments due

DSITC of 30 KLD STP at Officers’ Quarters, Kochi Page 90 of 163



to the contractor.

Renewal of AMC SC-22

A. Renewal of Rate of CAMC: Renewal amount of comprehensive
AMC for next 6 years after defect liability period and 15t year of AMC
shall be worked out as per the following formula:

Ap EPc Wilc
Ac= —---mmmmmeeee (15+ 70 X --=-=-m-mmmmmm + 15 X -m-mmmmmeeee- )
100 EPp WIp
Ac =  The contract amount for the current year.
Ap =  The contract amount for the previous year.
EPc =  Wholesale Price Index for electrical produc

6 months prior to the commencement date
current year.

EPp =  Wholesale Price Index for electrical produc
6 months prior to the commencement date
previous year.

Wic =  Consumer Price Index for industrial
workers (respective location of installation
to commencement date of contract for the
current year.

Wip =  Consumer Price Index for industrial workers
respective location of installation city)

6 months prior to commencement date of
contract for the previous year.

B. Renewal of Providing Skilled Operator Charges: Renewal of
the rates for providing the skilled operator shall be worked out as per
the following formula:

Ap Wilc
Ac= ---m-mmmeee- (15+ 85 X --------------- )
100 Wip
Ac =  The rate for the current year.
Ap =  The rate for the previous year.
Wic =  Consumer Price Index for industrial worker

(Kochi) 6 months prior to commencement
date of contract for the current year.

Wip =  Consumer Price Index for industrial workers
(Kochi) 6 months prior to commencement
date of contract for the previous year.

DSITC of 30 KLD STP at Officers’ Quarters, Kochi Page 91 of 163



Section - VI

Technical Specifications

1. The scope of work covers Design, Supply, Installation, Testing and Commissioning of 30
Kilolitres per Day (KLD) capacity Sewage Treatment Plant (STP) with Membrane Bio
Reactor (MBR) technology at Bank’s Officers’ Quarters, Kochi for the inlet sewage quality
parameters and outlet treated water quality parameters given below:

2. Design Basis:

2.1 The Sewage Treatment Plant should be based on Membrane Bio Reactor type technology of
compact, sturdy, weather-proof with reduced space and automatic taking into consideration the
following quality parameters of sewage treatment, for the design capacity is 30 KLD approx.

2.2 Type of sewage water (wastewater generated from domestic bathrooms, toilets, and kitchens

etc.,)

2.3 Quality parameters of raw sewage and treated sewage (i.e., water) are as below.

S. No Parameters Unit Inlet * Outlet
1 pH - 6.5t09.0 6.5t09.0
2 Biological Oxygen Demand mg/l 350 <5

(BOD)
3 Chemical Oxygen Demand mg/l 500 <50
(COD)
4 Total Suspended Solids (TSS) mg/I 150 <5
5 Oil and Grease mg/I 10 <1
6 Total E. Coli form - 10,000 100
7 Nitrogen: NH4-N mg/l 30 <5
8 Nitrogen -Total mg/I 40-60 <5

*These values are for guidance only, bidders to ascertain actual inlet parameters of sewage and

design the system to achieve outlet parameters of treated water.

2.4 The water so treated should have a typical application such as to be used in
(a) Irrigation/ gardening water.

(b) Flushing water system for toilet

DSITC of 30 KLD STP at Officers’ Quarters, Kochi

Page 92 of 163



(c) Vehicle washing, etc.,

3. Treatment Sequence of the STP:

The process sequence should be taken in consideration, while designing and execution of
proposed MBR type sewage treatment plant work as indicated in schematic diagram/ flow
chart below:

Process Flow Chart

O &G SYSTM

COLLECTION TANK

SCREENING
ANOXIC REACTOR
=
o
<
=]
AIR \:’)
[+ 4 TS
AR AERATION TANK S SLUDGE BAG SYSTEM
v wl
[+ 4
i
Q
=
e
@ ,
MBR TANK SLUDGE CAXE

TREATED SEWAGE QUTLET

Accordingly, details of proposed system required to be submitted by bidders along with
specifications, catalogue/leaflet, design, schematic drawings, etc., in format specified in
Annexure-12

4. Specifications for DSITC of STP:

4.1 Quality:

DSITC of 30 KLD STP at Officers’ Quarters, Kochi Page 93 of 163



Equipment & materials to be used in the plant shall confirm to relevant Indian / International
standards and best quality of their respective kinds as specified herein and shall be of approved
make and shall comply strictly with the tests prescribed hereinafter or, where tests are not laid
down, with the requirements of the latest edition of the relevant Indian / International standards
approved by the Bank.

4.2 Inspection and testing:

Equipment and materials before used in the works shall be subjected to inspection and testing,
if so required by the Engineer-in-charge, as provided in the Conditions of Contract and
elsewhere in the specifications. The cost of all samples required for such tests as per relevant
standards shall be borne by the contractor and the same are deemed to be included in the rates
of respective items. No equipment & materials shall be used in the works unless they have first
been approved by the Engineer-in-charge or his representative(s).

4.3 Samples:

Samples of all equipment and materials proposed to be used or incorporated in the works and
to be supplied by the Contractor may be called for inspection at any time by the Bank’s
Engineer or his representative.

4.4 Independent tests:

Independent tests and analysis of any of the equipment, materials, if required by the Engineer-
in-Charge may be made from time-to-time by a testing house or analyst appointed by the
Engineer / Employer / Bank in order to check the supplier's works, tests and analysis. The
frequency, the procedure for the testing and acceptance criteria will be as stated in the
respective BIS / International Codes. The contractor shall at her / his / their own expenses
supply and deliver to an approved testing house or analyst such materials, as may be directed
by the Engineer-in-charge. Should the result of any test be unsatisfactory to the Engineer-in-
charge or her / his / their representative, the materials represented will be rejected. The testing
of material(s) (Third party test), if required by the Engineer-in-charge shall be carried out
through a government / approved laboratory and the testing charges, as per actuals shall be
reimbursed by the Bank on production of vouchers / paid receipt. Wherever testing facilities
are not available in India, the contractors shall submit the manufacturers’ batch test certificates
of the batch of equipment, material(s) used in the work.

45 The Sewage Treatment Plant (STP) shall be of compact, packaged type with pre-fabricated
structure with MBR technology type consist of:

() Anaerobic Tank / Chamber, with required equipment.
(i) Anoxic Tank / Chamber with required equipment.

(iii) Aeration Tank / Chamber with required equipment and specially developed synthetic
media to facilitate attached growth process & oxygen transfer through diffused membrane
aeration.

DSITC of 30 KLD STP at Officers’ Quarters, Kochi Page 94 of 163



(v) MBR tank including MBR permeate pump of suitable capacity.
(v) Disinfection system, sludge collection system & bag system,

(vi) All necessary like piping, connections etc., pumps for transferring raw sewage from the
sewage collection tanks & from the equalizing / balancing tanks, air blowers, pumps for
recycling the sludge from the settling compartment of the tank, pumps for filter feed, flow
meters at inlet and outlet, pressure gauges, pH sensors, DO Sensors, inline
Chlorine/NaOCI dosing for disinfection of the permeate from the filters, Online Monitoring
System (Both mobile and Web based monitoring application) etc., to effectively and
efficiently treat the sewage to get permeate of required quality and dispose the sludge as
per the latest norms of the Kerala State Pollution Control Board (KSPCB) / Kochi Municipal
Corporation / Water Supply and Sewerage Board / Authority:

4.6 The details of existing tanks available at site (Refer Drawings) and broad electro-mechanical
equipment’s specifications are as under subjected to submission of detailed design and proposal
by the bidders and as approved by Bank.

A. Collection Sump / Tank (1 No. of capacity 4m x 2m x 1.8m =14.4 Cu. m): Existing collection
tank / sump to be used to collect sewage before pumping it to the sewage treatment plant for
pretreatment section (Bar screening etc.).

B. Sewage Transfer Pump from collection sump (1 No.) to Bar screen - 2 Nos. (1 working +
1 standby at location of sump of appropriate capacity and approved make along with required
specials and fittings. = BEE Star Rating of the Pump Set shall be minimum 3 Star.

C. (i) Bar Screen Chamber: Existing bar screen chamber of size 4m x 0.6m x 0.3m (1 No. as
per drawing) to be considered for design & installing new bar screen etc., of the proposed STP.

(i) Bar screen type specification: Coarse screen of appropriate size and fine screen,
spacing - 5 mm, thickness - 5 to 6mm and Mild Steel Epoxy Coated Paint (MSEP)/ Stainless
Steel (SS)

D. Oil and Grease trap chamber: Oil and grease trap of appropriate size made of FRP thickness
6 to 8 mm, prefabricated to be considered for design and installation, required equipment, etc., of
the proposed STP.

E. Grit Chamber: Grit chamber of appropriate size for design and installed required equipment,
etc., of the proposed STP.

F. Equalization Tank of appropriate capacity with required fittings / fixtures.
G. Rotary Screen: 1 No. of pore size less than 1 mm of SS 304 grade.

H. Raw Sewage Feed Pump: 2 Nos. (1 working + 1 standby) of appropriate capacity of approved
make horizontal centrifugal/ submersible. BEE Star Rating of the Pump Set shall be
minimum 3 Star.

I. Broad details of 30 KLD MBR based compact, package type STP made of MSEP/ FRP
consisting of Anaerobic tank, Anoxic tank, Aeration tank, MBR tank of appropriate volume suitable

DSITC of 30 KLD STP at Officers’ Quarters, Kochi Page 95 of 163



to inflow as per standard design with all equipment as per design approved.

(i) Diffuser - collection tank - standard UPVC 1 set with suitable diffusers along with Air grid
and interconnecting pipes.

(i) Diffuser - aeration tank - standard UPVC 1 set with suitable diffusers along with Air grid
and interconnecting pipes.

(i) Anoxic tank agitators as per standard design of required capacity made of SS 304.

(iv) Air Blower Pumps - Aeration / Equivalization tanks (2 working + 1 standby) 3 Nos. of
suitable capacity or as per design: Aeration/ MBR tank, noise level less than 50 dB of
appropriate capacity and design pressure, power consumption, etc.,

(v) MBR Membrane and Skid: 1 No. Hollow fibre immersed type, storage condition - dry, Pore
size - 0.05 Micron, operation cycle and other data as per design of approved make skid made
of SS 304 grade, Membrane material: Reinforced PVDF (including support layer) of approved
make.

(vi) Air Blower MBR Membrane: 2 Nos. (1 working + 1 standby) ring blower type of approved
make.

(vi) MBR Permeate Pump: Centrifugal mono-block type of suitable capacity and approved
make, suitable design 2 Nos. (1 working + 1 standby) with PVFD along with specials and
fittings.

(viii) Clean-in-Place (CIP) / Back wash Pump: 1 No. of centrifugal mono-block type of suitable
capacity and approved make as per SS 316.

(ix) CIP Tank: 1 No. to be suitably designed for the requirement.

(ix) Disinfection System & Chlorine Dosing System: 2 sets (Hypo dosing and Citric dosing) of
appropriate capacity of approved make and design including Tanks.

(x) Micron Cartridge Filter: 1 No. of suitable/ approved make and design.

(xi) Sludge Transfer Pumps: 2 Nos (1 working + 1 standby). of approved make, suitable
capacity and design centrifugal mono-block non-clog type.

(xii) Sludge Collection Tank: (Existing PVC tank of 1KL capacity to be used).

(xiii) Sludge Bag System including screw press and pump including conveyor with gear box: 1
set of appropriate design.

(xiv) Interconnecting pipes and fittings of approved make of materials.
(xv) AirLines: 1 Lot

(xvi) Electrical Panel, Accessories and Cables: 1 set for the PLC operation of the entire plant,

DSITC of 30 KLD STP at Officers’ Quarters, Kochi Page 96 of 163



as per the approved design.

(xvii) Level Switches, Solenoid valves, magnetic flow meter, pressure gauges, Flow meters,
Pressure Transmitters, UV system (of appropriate rating) etc., of approved make as per the
requirement of the MBR system.

(xviii) Online Monitoring System: Mobile/ web-based application monitoring system.

(xix) Treated water transfer pumps of suitable capacity: 2 Nos (1 working + 1 standby) as per
design and approved make suitably to run the system efficiently for required output quality of
water.

J. Treated Water Tank: PVC tank approved make of size 5000 litres capacity to be used for
storing treated water.

K. Treated water transfer pumps: 2 Nos (1 working + 1 standby). BEE Star Rating of the
Pump Set shall be minimum 3 Star.

Note: Any other components as per approved design to meet the standard water quality
accepted by the Bank.

4.7 The work shall include providing & fixing of all the interconnecting pipes of various sizes,
fittings/ fixtures, etc. to make the proposed STP operational. The existing tanks, collection
chamber and other tanks as shown in schematic diagram (Drawings) are to be utilized as directed
by Bank for making operation of STP more efficient.

4.8 Obtaining Consent to Establish (CTE) / Consent to Operate (CTO) the STP and its allied
equipment and installations from the Kerala State Pollution Control Board (KSPCB) / Kochi
Municipal Corporation / Water Supply and Sewerage Board / Authority:

The scope of work under this item is for surveying of the site, preparing required drawings,
collecting and compiling required data / documents, obtaining, filling-up and submitting required
application forms, submitting the same to the Kerala State Pollution Control Board (KSPCB) /